
SP65 2691553-00 12A-A23Z707
(2019)



TABLE OF CONTENTS

Axles 3

Blade 5

Cables 7

Control Bails 9

Deck Assembly 11

Deck Hardware 13

Drive 15

Front Cover 17

Grassbag 19

Handle 21

Height Adjustment Knob 23

Hubcaps 25

Label Map 27

Side Discharge Chute 29

Wheels 31

............................................................................................................................................................................

............................................................................................................................................................................

..........................................................................................................................................................................

...............................................................................................................................................................

..........................................................................................................................................................

..........................................................................................................................................................

.............................................................................................................................................................................

................................................................................................................................................................

.....................................................................................................................................................................

.........................................................................................................................................................................

.........................................................................................................................................

.......................................................................................................................................................................

....................................................................................................................................................................

..............................................................................................................................................

.........................................................................................................................................................................

Page 2 of 32



Axles

SP65 2691553-00 12A-A23Z707 (2019)

Page 3 of 32 SP65 2691553-00 12A-A23Z707 (2019)



Axles
Ref Number Part Number Part Description Context Notes Quantity

1 911-04142A 8" REAR AXLE ASSEMBLY 1

2 911-04150 8" FRONT AXLE ASSEMBLY 1

3 712-04217 FLANGE LOCK NUT 4

SP65 2691553-00 12A-A23Z707 (2019)

Page 4 of 32 SP65 2691553-00 12A-A23Z707 (2019)



Blade

SP65 2691553-00 12A-A23Z707 (2019)

Page 5 of 32 SP65 2691553-00 12A-A23Z707 (2019)



Blade
Ref
Number

Part
Number

Part Description Context
Notes

Quantity

1 687-02539 ADAPTER ASSEMBLY (7/8 ID x
.430 SP)

1

2 710-1044 SCREW 3/8-24 x 1.50 GR8 1

3 736-0524B BLADE BELL SUPPORT 1

4 942-0741A 21" BLADE (MULCH) 1

SP65 2691553-00 12A-A23Z707 (2019)

Page 6 of 32 SP65 2691553-00 12A-A23Z707 (2019)



Cables

SP65 2691553-00 12A-A23Z707 (2019)

Page 7 of 32 SP65 2691553-00 12A-A23Z707 (2019)



Cables
Ref Number Part Number Part Description Context Notes Quantity

1 946-1113A CABLE 37.750" 1

2 946-04728 SINGLE SPEED CABLE 1

SP65 2691553-00 12A-A23Z707 (2019)

Page 8 of 32 SP65 2691553-00 12A-A23Z707 (2019)



Control Bails

SP65 2691553-00 12A-A23Z707 (2019)

Page 9 of 32 SP65 2691553-00 12A-A23Z707 (2019)



Control Bails
Ref
Number

Part
Number

Part Description Context
Notes

Quantity

1 631-05506 BAIL ASSEMBLY (W/OVERMOLD
RED)

1

2 747-05210B DRIVE BAIL 1

SP65 2691553-00 12A-A23Z707 (2019)

Page 10 of 32 SP65 2691553-00 12A-A23Z707 (2019)



Deck Assembly

SP65 2691553-00 12A-A23Z707 (2019)

Page 11 of 32 SP65 2691553-00 12A-A23Z707 (2019)



Deck Assembly
Ref
Number

Part
Number

Part Description Context Notes Quantity

1 712-04222 SQUARE NUT 1/4-20 2

2 731-07487 DECK WASH NOZZLE 1

3 631-
04369A

REAR BAG DOOR
ASSEMBLY

1

4 731-07203 TRAILSHIELD 1

5 732-
05061A

TORSION SPRING (RH) 1

6 732-
05062A

TORSION SPRING (LH) 1

7 747-05183 REAR DOOR PIVOT ROD 1

8 787-
01872C

21" DECK (3N1) (Choose Color When
Ordering)

1

9 921-04041 WATER NOZZLE 1

10 738-04502 SHOULDER SCREW 1/4-
20 x .50

1

SP65 2691553-00 12A-A23Z707 (2019)

Page 12 of 32 SP65 2691553-00 12A-A23Z707 (2019)



Deck Hardware

SP65 2691553-00 12A-A23Z707 (2019)

Page 13 of 32 SP65 2691553-00 12A-A23Z707 (2019)



Deck Hardware
Ref Number Part Number Part Description Context Notes Quantity

1 710-04683C SCREW 3/8-16 X 1 3

2 710-04995A SCREW 5/16-14 X .750 11

SP65 2691553-00 12A-A23Z707 (2019)

Page 14 of 32 SP65 2691553-00 12A-A23Z707 (2019)



Drive

SP65 2691553-00 12A-A23Z707 (2019)

Page 15 of 32 SP65 2691553-00 12A-A23Z707 (2019)



Drive
Ref
Number

Part
Number

Part Description Context
Notes

Quantity

1 618P07464 TRANSMISSION ASSEMBLY 1

2 931-04535B ENGINE BAFFLE ASSEMBLY 1

2 715-04109 PIN (Not Shown) 2

3 941-00019 BEARING ASSEMBLY 2

4 710-0895 SCREW 1/4-15 x .750 9

5 717-05432 SPUR GEAR (14T) (RH) 2

6 731-07355 SPRING COMPRESSION 1

7 731-07789 LOWER TRAY 1

8 732-04675A TRANSMISSION WIRE 1

9 732-04704 COMPRESSION SPRING 1

10 738-04502 SHOULDER SCREW 1/4-20 x
.50

2

11 954-04259A V-BELT 3L x 33.68 1

SP65 2691553-00 12A-A23Z707 (2019)

Page 16 of 32 SP65 2691553-00 12A-A23Z707 (2019)



Front Cover

SP65 2691553-00 12A-A23Z707 (2019)

Page 17 of 32 SP65 2691553-00 12A-A23Z707 (2019)



Front Cover
Ref Number Part Number Part Description Context Notes Quantity

1 731-09353A FRONT CLIP HEIGHT ADJUST 1

SP65 2691553-00 12A-A23Z707 (2019)

Page 18 of 32 SP65 2691553-00 12A-A23Z707 (2019)



Grassbag

SP65 2691553-00 12A-A23Z707 (2019)

Page 19 of 32 SP65 2691553-00 12A-A23Z707 (2019)



Grassbag
Ref
Number

Part
Number

Part Description Context
Notes

Quantity

1 647-04271 GRASSBAG FRAME
ASSEMBLY

1

2 964-05010A GRASSBAG ASSEMBLY 1

SP65 2691553-00 12A-A23Z707 (2019)

Page 20 of 32 SP65 2691553-00 12A-A23Z707 (2019)



Handle

SP65 2691553-00 12A-A23Z707 (2019)

Page 21 of 32 SP65 2691553-00 12A-A23Z707 (2019)



Handle
Ref
Number

Part Number Part Description Context
Notes

Quantity

1 710-04998 SCREW 5/16-18 x 1.00
GR5

2

2 710-1205 EYEBOLT 1/4-20 1

3 712-04064 FLANGE LOCK NUT 2

4 720-0279 HANDLE KNOB 1

5 720-04072A STAR KNOB 5/16-18 2

6 720-05066A WING KNOB 1/4-20 2

7 725-0157 7" CABLE TIE 3

8 738-04419A SHOULDER SCREW 2

9 749-04608A-
0637

LOWER HANDLE 2

10 749-05084A UPPER HANDLE 1

777I20793 LABEL-HANDLE (Not Shown)

SP65 2691553-00 12A-A23Z707 (2019)

Page 22 of 32 SP65 2691553-00 12A-A23Z707 (2019)



Height Adjustment Knob

SP65 2691553-00 12A-A23Z707 (2019)

Page 23 of 32 SP65 2691553-00 12A-A23Z707 (2019)



Height Adjustment Knob
Ref
Number

Part
Number

Part Description Context
Notes

Quantity

1 720-04130 HEIGHT ADJUSTMENT
KNOB

1

SP65 2691553-00 12A-A23Z707 (2019)

Page 24 of 32 SP65 2691553-00 12A-A23Z707 (2019)



Hubcaps

SP65 2691553-00 12A-A23Z707 (2019)

Page 25 of 32 SP65 2691553-00 12A-A23Z707 (2019)



Hubcaps
Ref Number Part Number Part Description Context Notes Quantity

1 731-10410 HUBCAP-8" 4

SP65 2691553-00 12A-A23Z707 (2019)

Page 26 of 32 SP65 2691553-00 12A-A23Z707 (2019)



Label Map

SP65 2691553-00 12A-A23Z707 (2019)

Page 27 of 32 SP65 2691553-00 12A-A23Z707 (2019)



Label Map
Ref
Number

Part
Number

Part Description Context
Notes

Quantity

383324 LABEL-BRIGGS 625 EXI

777D28522 LABEL-DECK WASH
BLACK/WHITE

777I20793 LABEL-HANDLE

SP65 2691553-00 12A-A23Z707 (2019)

Page 28 of 32 SP65 2691553-00 12A-A23Z707 (2019)



Side Discharge Chute

SP65 2691553-00 12A-A23Z707 (2019)

Page 29 of 32 SP65 2691553-00 12A-A23Z707 (2019)



Side Discharge Chute
Ref Number Part Number Part Description Context Notes Quantity

1 987-02516A MULCH PLUG ASSEMBLY 1

2 710-05073 SCREW 1/4-20 X .50 1

3 731-07486 SIDE DISCHARGE CHUTE 1

SP65 2691553-00 12A-A23Z707 (2019)

Page 30 of 32 SP65 2691553-00 12A-A23Z707 (2019)



Wheels

SP65 2691553-00 12A-A23Z707 (2019)

Page 31 of 32 SP65 2691553-00 12A-A23Z707 (2019)



Wheels
Ref
Number

Part
Number

Part Description Context
Notes

Quantity

1 634-04659 REAR WHEEL ASSEMBLY (8 x
2)

2

2 634-05040 FRONT WHEEL ASSEMBLY (8 x
2)

2

2 731-07240A WHEEL DUST COVER (Not Shown) 2

SP65 2691553-00 12A-A23Z707 (2019)

Page 32 of 32 SP65 2691553-00 12A-A23Z707 (2019)


	SP65 2691553-00 12A-A23Z707 (2019)

